Cub Cadet Papis N SEOEHR Modd)2(260teictepsisaBiebl 8166046 78-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2145-tractor-sn-239001- 326005/

http

(o))
= T
S} P
< P )
o \\iu.ﬁ,,,/m/r\\..ﬁ o
© h e 4 \@
g SN
W v N7 4 o
=N/ R
\\\.mlnkvm/\_\v \\“\ A/Uv//
\m‘mvw“xmm xﬂﬂ/
.,_F\w.%ﬁ, N\ i ~
d DX N V. (&) T
& ﬂvﬂ/ y N ye U ]
{ £ .// ”/ \\\ P AA % - - af H.JWWMI llllllllllllll \1- - |r.. -
() /M / \\ ( Sv /_H . //mu..l...um_.dw.%-. . ﬁ
s ' A Gt \ﬂwv
ﬁm, &) / | |\ VVM nw‘g “Mﬁ e
s

xr_wl:..M/ h P |m,muu; //..,.A
- > S

p—

@)

D@6 vy
I SANUVAN .rl/ / LN
L wm / \\?@

3
o
m \ R \\ /

' m“ﬂm-umﬂ :g Hwﬂ : ‘ m‘wmm_m--ﬂ.ﬂm,m
n1U_ o MHHH \\ AN u u
= ,oﬁ,.. .wL\xem_.. \ ./ A\E/v A va

= A - | HU / —
3 > & \h AR 1o
N 5 ~ A\::/V ~ \_1 \ R 0 )
<€ ) ®) (m) \ \h, | T
"o AN ~ Az ) (T

28 N GO v 5

59 A B
=NY o B —

m w \AL&HT e / ”Mv ‘ MMIm l.l//g \“.,
oA L \}:___ ) @ ©
S, ¢ G ~ =7 (&) =
N8 YA

A,,Aw\v A\E/
- M

A\ﬁJ/
N A%

(

P
3v

e’

SN

Yy

N

)

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2145-tractor-sn-239001-326005/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2145 Tractor S/N 239,001 - 326,005

42" Deck Assembly

Page 2 of 79

Ref#  Part Number Qty S/P/F  Description
1 17861A 1 S  Skirt, Extension
2 17961 1 S  Skirt, Short
3 603-0181 1 S  Plate Assy, Mounting
4  603-0199 1 Handle, Tension
5 603-0200 1 S  Bracket, Front Lift
6  703-1651A 1 S Cover, LH Belt
7  703-1693 1 S  Bracket, Hinge Mtg
8 703-2182 1 S Cover, RH Belt
9  703-2559 1 Bracket, Handle Stop
10 710-0167 7 /P Bolt, Carriage, 1/4-20 x .50 Lg
11 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg GR2
12 710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
13  710-3021 4 /P Screw, Hex Cutting, 5/16-18 x .62 Lg
14  710-3178 3 /P Bolt, Sht Nk Carriage, 3/8-16 x .75 Lg GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16  711-3256 2 /P Axle, Deck
17  711-3266 2 S  Pin, Clevis w/Ball Detent
18 711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
19 712-0271 7 /P Nut, Hex Sems, 1/4-20
20 712-0287 4 S Nut, Hex, 1/4-20
21 712-0431 4 S  Nut, Hex Flanged Lock, 3/8-16
22  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
23  712-3010 4 S Nut, Hex, 5/16-18 GR5
24 712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
25  712-3083 2 /P Nut, Hex Top Nylon Lock 1/2-13
26 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
27  715-3003 2 /P Pin, Spirol Spring, 3/16 Dia x .75 Lg
28  726-0106 1 S Cap, Speed Nut
29  731-1032 1 S  Deflector Assy, Chute
30 731-3005 1 /P Roller
31 732-0262 1 S  Spring, Extension, .88 OD x 6.12
32 732-0602 1 S  Spring, Torsion
33 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
34  732-3127 2 S  Spring, Compression
35 734-0973 2 /P Wheel, Deck, 5 in. Dia
36  736-0105 2 /P Washer, Bell, .380 x .88 x .062 Thk
37 736-0270 4 /P Washer, Bell, .265 x .75 x .062 Thk
38 736-0272 2 S  Washer, Flat, .510 x 1.0 x .060 Thk
39 736-0275 4 S  Washer, Flat, .34 x .68 x .062 Thk
40  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
41  738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
42  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
43  738-0572 2 S  Bolt, Shoulder, .375 Diax 1.16 Lg
44  747-3172 1 S  Rod, Front Lift
45  747-3188 2 Pin, Mower Support
46  759-3731 1 Deck Assy w/Graphics
777-9192A 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
47  777-2196 1 S  Graphic, Danger

WWW.mymowerparts.com



Page 3 of 79

e

A\Aﬂ/u .\EV A%Uv H,V A\mW/v

LT T ? 9O
a ,. ..;,, n Awmm ! i L.u.\\w
\mm ..... ._ww A v ‘ -0 Am ..mu
J | _ﬁ_s ‘ |
W BOCRN Lf N/
\“““““\ / \ \\ };mﬁl. =) M,m — ,\
A\\ LA Lo )P UA 3 S/

TN
.Mmmxv ﬂm_/v \mm,

D @ @® 1 &) -\\A o) €

o,

NOIE vhﬂ

- /l\

\?m,v
N2
(@ v W

//_H ﬁ rmmu /VW/)/M/// m/ /...\\1/
o=y 8- @

[ ] (@) ¥ ’ (w)
gl N
A.Mv_\v ,A/_“m_\v N sn...nqmﬂﬁr/

, A/ Aﬂ\v ‘.A

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2145 Tractor S/N 239,001 - 326,005

42" Spindle Assembly

WWW.mymowerparts.com

. 4_ _m.....m.il\ \_‘.. {V:--..!..---!.!
B : Y mv &\a \w-...- B
ddglt A LY/
_H i ([ \M Ab_\v / Huv / A\n”,v
] 2v , V, AZV ._, A mg.x § \._,/ Am--?\\\ Ny .
AA?. / fe W _,,u_r\v
f,nr\_\\\_ﬁi — N A (m. / h
4 N .
N — - e (@
©) @ ™ © D @R vv ,M,.m

,gm [ _v
g n_w_ A \(7), J _u__ Am P =
\_f \ﬁ _ \_ _amw

7 N A 4/ |
2) o _\ ® @ &) ¢ )
r...‘

e’

.

B 2 Aﬁ_




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2145 Tractor S/N 239,001 - 326,005
42" Spindle Assembly

Page 4 of 79

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mtg
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 Lg GR5
6 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 Lg GR5
7  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 Lg GR8
8  710-3005 6 /P Screw, Hex Cap, 3/8-16 x 1.25 Lg GR5
9 711-3171 4 S  Spacer, .755x 1.25x .44 Lg
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flanged Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GRS8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring, Extension, .88 OD x 6.12 Lg
18  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15 Lg
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036 Thk
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100 Thk
21  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Thk Hdn
22 736-3014 2 /P Washer, Flat, .781 x 2.0 x .1 05 Thk
23  736-0258 6 /P Washer, Flat, .385 x 1.0 x .1 35 Thk
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
26  741-0524 2 S Bearing, Ball, .62 ID x 1.57 OD x .44 Thk
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  742-3018 2 S Blade, Low Lift, 21.20 Lg
742-3017 2 S Blade, Bagging, 21.20 Lg
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt, .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley, .6351D x .88 OD x 1.25 Lg
33  754-3055A 1 S Belt, PTO, B-Section x 112.4
34  754-3073 1 S  Belt, Spindle, A-Section x 62 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36  756-3008 2 /P V-Pulley, 4.62 OD
37  756-3069 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assy, Blade

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

J&

o
N~
Y— -
2 C
- J.IIAIIIIIAII..-)AJI
O N\ SN
(@ ey o ,
'R le=h)
_ |
AIINT=
S N/
J ..ln“ - mnnnu m\ \\
(™
f/\X//
P AP
— AN P 7
o  Qm =T

o
j { L

y

N=”

Nl et -

/

VA
\--N\NANH_
/e
Vi
/4 /
\ \

/ A\
/
\\ rlh\
/ /

N\
Q Lo \&
g prmmm—— |..|._...\ “.‘v
TSN/
I” "N /\\ /

2145 Tractor S/N 239,001 - 326,005

Air Cylinder Housing

/!

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2145 Tractor S/N 239,001 - 326,005 Page 6 of 79
Air Cylinder Housing

Ref#  Part Number Qty S/P/F  Description

1 ME-134-5059 1 Housing, Air Cylinder

2 ME-098-6942 1 Label, Model Ident

3  ME-815-0829-04 4 Screw, Hex Head Flange, Thread Forming, M8
x 1.25 x 16 mm

4  ME-821-2033 1 Screw, Flange Lock M6 x 1 x 16 mm

5 ME-403-3632-02 1 Bracket, Lift

6 ME-123-1972 1 S Indicator & Cap Assy

7 ME-509-0304 1 O-Ring, Upper

8 ME-123-1970 1 Tube, Oil Fill

9 ME-509-0324 1 O-Ring, Lower

WWW.mymowerparts.com



Cub Cadet Papis N SEOEHR Modd)2(260teictepsisaBiebl 8166046 78-9623 or 606-561-4983

Full download

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2145-tractor-sn-239001- 326005/

http

Page 7 of 79

(

@y \ /
(0 /
N A

\ m

\.\\\ \\\\\\H”\\x n..ﬁ\ !
INSY ,M,U,.,M
) ‘Aav A7 )

mear” Sy et ,“G
“f

\_ ;r-.w,v_,

e P

<
ArH\_ _A -

g

Battery, Electrical Components and Switches

2145 Tractor S/N 239,001 - 326,005

o

~

\
[¢4] )

9

ﬁ

=
o~

\

o

.
.

W

\mm/v i

O

A

Ty

3/

/

o

\
y”
i

’

,,:. (

:mwya/J"-

|

f

el

-

R
.

!

.mnm

Ma.

.VH v
2l
Yia

N,
/

v

/S
W,

V-

\

\

Pkt —\ UA

Sy

g

3 N
, S
R

Thisisthe cut pages sample. DOWWWF}@OW@NMI@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2145-tractor-sn-239001-326005/

